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IFB No. 0782A 
Liquid Asphalt 

Products shall meet the current CDOT specifications listed below: 

(a) Superpave Performance Graded Binders. Superpave Performance Graded Binders shall conform to the
requirements listed in Table 702-1. (Taken from AASHTO M 320)

Asphalt cement shall not be acid modified or alkaline modified. 

Asphalt cement shall not contain any used oils that have not been re-refined. Modifiers that do not comply with 
environmental rules and regulations including 40 CFR Part 261.6(a) (3) (IV), and part 266/Subpart C shall not 
be added. Modifiers shall not be carcinogenic. 

The supplier of the PG binder shall be certified in accordance with CP 11. 

Table 702-1 
SUPERPAVE PERFORMANCE GRADED BINDERS 

Property 
Requirement for PG Binder AASHTO 

Test No. 58-28 58-34 64-22 64-28 70-28 76-28

E.6 Original Binder Properties
Flash Point Temp., °C, minimum 230 230 230 230 230 230 T 48 

Viscosity at 135 °C, Pa●s, 
maximum 

3 3 3 3 3 3 T 316 

Dynamic Shear, Temp. °C, where 
G*/Sin δ @ 10 rad/s ≥ 1.00 kPa 

58 58 64 64 70 76 T 315 

E.7 Ductility, 4 °C (5 cm/min.), cm
minimum 

- - - 50 - T 51 

E.8 Toughness, joules (inch-lbs) - - - 12.4 
(110) 

- CP-L 2210 

E.9 Tenacity, joules (inch-lbs) - - - 8.5 
(75) 

- CP-L 2210 

E.10 Acid or Alkali Modification
(pass-fail) Pass Pass Pass Pass Pass Pass CP-L 2214 

E.11 RTFO Residue Properties
CP-L 2215 

Mass Loss, percent maximum 1.00 1.00 1.00 1.00 1.00 1.00 CP-L 2215 

Dynamic Shear, Temp. °C, where 
G*/Sin δ @ 10 rad/s ≥ 2.20 kPa 

58 58 64 64 70 76 T 315 

Elastic Recovery, 25 °C, percent 
min. 

- - - - 50 50 T 301 

E.12 Ductility, 4 °C (5 cm/min.),
cm minimum 

- - - 20 - - T 51 

PAV Residue Properties, Aging 
Temperature 100 °C 

R 28 

Dynamic Shear, Temp. °C, where 
G*●Sin δ @ 10 rad/s ≤ 5000 kPa 

19 16 25 22 25 28 T 315 

Creep Stiffness, @ 60 s, Test 
Temperature in °C 

-18 -24 -12 -18 -18 -18 T 315 

S, maximum, MPa 300 300 300 300 300 300 T 313 

m-value, minimum 0.300 0.300 0.300 0.300 0.300 0.300 T 313 

EXHIBIT A



Atlas PJ #: 00019977.000  Report Date: January 2025

Supplier: Suncor Energy (USA) Inc.; Commerce City, CO  Sampled By: Client

Product / ID: PG 58-28 Agency Split Sample  Tested By: Brice Croswell

Customer:  Notes: Material is compliant with AASHTO
M 320 for PG 58-28. Material is

Agency: CDOT compliant with CDOT Section 702

Test Agency Agency Test
Test Parameter UOM Method Min Max Temp Result

Flash Point, COC (oC) T 48 230oC --- --- 313

Acid or Alkali Modification (pass/fail) CP-L 2214 --- --- --- pass

Rotational Viscosity (Pa-s) T 316 --- 3 135oC 0.245

Dynamic Shear, G*/sin d @ 10 rad/s (kPa) T 315 1.00 --- 58°C 1.18

Tests on Residue from Rolling Thin Film Oven,  AASHTO T240 Conditioning Time = 90 min Testing Elevation = 5431 ft

Mass Change (wt %) T 240 --- 1.00 163oC -0.088

Dynamic Shear, G*/sin d @ 10 rad/s (kPa) T 315 2.20 --- 58°C 2.48

Tests on Residue from Pressure Aging Vessel,  AASHTO R-28 PAV Test Temperature = 100oC

Dynamic Shear, G*sin d @ 10 rad/s (kPa) T 315 --- 5,000 19oC 3,266

Creep Stiffness (BBR)

"S-value" @ 60s (Mpa) T 313 --- 300 -18oC 270

"m-value" @ 60s --- T 313 0.300 --- -18oC 0.315

The test results indicated in this report were obtained from selected samples of this product.  Actual test results for any
particular batch may vary from the indicated test results obtained for this Test Report.

Test Report & Certificate of Compliance

PG 58-28



Atlas PJ #: 00019977.000  Report Date: January 2025

Supplier: Suncor Energy (USA) Inc.; Commerce City, CO  Sampled By: Client

Product / ID: PG 64-22 Agency Split Sample  Tested By: Brice Croswell

Customer:  Notes: Material is compliant with AASHTO
M 320 for PG 64-22. Material is

Agency: CDOT compliant with CDOT Section 702

Test Agency Agency Test
Test Parameter UOM Method Min Max Temp Result

Flash Point, COC (oC) T 48 230oC --- --- 313

Acid or Alkali Modification (pass/fail) CP-L 2214 --- --- --- pass

Rotational Viscosity (Pa-s) T 316 --- 3 135oC 0.358

Dynamic Shear, G*/sin d @ 10 rad/s (kPa) T 315 1.00 --- 64°C 1.18

Tests on Residue from Rolling Thin Film Oven,  AASHTO T240 Conditioning Time = 90 min Testing Elevation = 5431 ft

Mass Change (wt %) T 240 --- 1.00 163oC -0.036

Dynamic Shear, G*/sin d @ 10 rad/s (kPa) T 315 2.20 --- 64°C 2.63

Tests on Residue from Pressure Aging Vessel,  AASHTO R-28 PAV Test Temperature = 100oC

Dynamic Shear, G*sin d @ 10 rad/s (kPa) T 315 --- 5,000 25oC 3,361

Creep Stiffness (BBR)

"S-value" @ 60s (Mpa) T 313 --- 300 -12oC 227

"m-value" @ 60s --- T 313 0.300 --- -12oC 0.323

The test results indicated in this report were obtained from selected samples of this product.  Actual test results for any
particular batch may vary from the indicated test results obtained for this Test Report.

Test Report & Certificate of Compliance

PG 64-22




